
DH012
HD FLAT/INCLINE BENCH



7

8

12

9

13

14





4



5

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Main Frame 1

21 Bumper 2

2 Base Frame 1

22 Aluminum Handle 1

3 Rear Base 1

23 Aluminum Cap 1

4 Seat Pad Support 1

24 Idler Wheel 2

5 Back Pad Support 1

25 Flat Washer φ9*φ16*1.6 5

6 Adjustable Back Pad Frame 1

26 Flat Washer φ11*φ20*2 3

7 Chromed Plate 1

27 Flat Washer φ13*φ24*2 10

8 Axle Φ19*229 1

28 Spring Washer φ12 2

9 Bronze Washer 2

29 Nylon lock Nut M8 3

10 Bronze Bushing φ31*φ25.4*φ19*20 4

30 Nylon lock Nut M12 4

11  Back Pad 1

31 Socket Head Cap Screw M8*25 1

12 Seat Pad 1

32 Screw M5*10 2

13 Pop Pin 1

33 Hex Head Bolt M12*135 2

14 Rubber Foot 4

34 Hex Head Bolt M12*160 2

15 Plug 3

35 Hex Head Bolt M10*75 3

16 Grips 2

36 Hex Head Bolt M12*30 2

17 Bushing Φ25*Φ12.2*13 2

37 Button Head Cap Screw M8*45 2

18 Long Plastic Sleeve 1

38 Flat Head Cap Screw M10*25 1

19 Plastic Sleeve 1

39 Hex Head Bolt M10*30 2

20 Silde 2

40

Flat Point Set Screw M8*6

2

41

External Retaining Ring φ19

2



6

15

11
12

10

26 35 30
32

27
19

41
6

31
10

17

7
9

27
21

5
34

15
10

26
36

16
21

26
25

10
18

29
8

4
40

30
27

35
27

34

13

15
38

25
24

25
29

37
30

27
33

28
27

27
22 23 39

14

14
2



7



8



9

STEP 1

30
33

36

28 4

2
2

2

3

27 6

2

1

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

 

1

36

28
27

2

33273

30 27

Main Frame 

Base Frame
Rear Base 

Flat Washer φ13*φ24*2
Spring Washer φ12

Nylon lock Nut M12
Hex Head Bolt M12*135

Hex Head Bolt M12*30



10

STEP 2

30

34

1

1

27

10

5

8

9

4

2

4 1

1

1

2

ITEM NO.                      DESCRIPTION QTY

5

30
27

10 4
27

10 34

41

8
9

10
40

Hex Head Bolt M12*160

Nylon lock Nut M12

Flat Washer φ13*φ24*2
Bronze Bushing φ31*φ25.4*φ19*20

Bronze Washer
Axle Φ19*229

Back Pad Support 

Seat Pad Support 

40

41

2

2Hex Head Bolt M12*160

Nylon lock Nut M12



11

STEP 3

39 2
35

26

5

11

12

5

3

4 1

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

11

12

5

26

35

35

26

4
26

39

Seat Pad Support 

Back Pad Support 

 Back Pad 

Seat Pad  

Flat Washer φ11*φ20*2

Hex Head Bolt M10*75

Hex Head Bolt M10*30



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



